samranas. FCC RF Test Report

Report No. : FG482619J

B66_N41(45M) CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Ref Vialue 30.00 dBm

Center 259299 GHz
[#Res BIW 470.00 kHz

#Video BW 1.3000 MHZ"

Total Pawer

B66_N41(50M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

KEYSIGHT f R
ing 0

[ o

Couplng DC
g Ao Freq Ref Int (S}

Ref Ly Offset 26.00 4B
Ref Vialue 30.00 dBm

Center 259299 GHz #Video BW 1,6000 MHZ"

Span 100 MHz

iRes BIW 510,00 kHz Sweep 1.00 ms (1001 pis)

Qooupied Bandwidth

B66_N41(45M) CP-OFDM_256
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

Gate; O

M Gan Low

#ideo BIY 1.3000 MHz' . Span 80 Mz
Sweep 1.00ms (1001 pts)

Total Paveer

Power

B66_N41(50M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Allen 2068 Tig. Froa Fun

Gate; O

M Gan Low

Ref Lvl Offset 26.00 48
Ref Value 30.00 dBm

2o BW 1.6000 MHZ" . Span 100 MHz]
Sweep 1.00ms (100 pts)

wer

W Power

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A6-12 of 38



samranas. FCC RF Test Report

Report No. : FG482619J

B66_N41(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1.6000 MHz' : Span 100 Mz
Sweep 1.00 ms (1001 pis)

B66_N41(60M) CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 2001 : Span 120 Mz
Sweep 1.00 ms (1001 pis)

Transmit Freq Eor
wioth

B66_N41(50M) CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

#ideo BIV 1.6000 MHz' Span 100 MHz]
Sweep 1.00ms (100 pts)

B66_N41(60M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lvl Offset 26.00 48
Ref Value 30.00 dBm

#ideo BIV 2.0000 MHz' Span 120 MHz]
Sweep 1.00ms (100 pts)

Total Paveer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A6-13 of 38



samranas. FCC RF Test Report

Report No. : FG482619J

B66_N41(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 2.0000 MHZ' : Span 120 Mz
Sweep 1.00 ms (1001 pis)

B66_N41(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

e

#Video BW 2401 : Span 140 Mz
Sweep 1.00 ms (1001 pis)

Transmit Freq Eor
wioth

B66_N41(60M) CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

#ideo BIV 2.0000 MHz' i Span 120 MHz]
Sweep 1.00ms (100 pts)

B66_N41(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Tig. Froe Run
G

Ref Lvl Offset 26.00 48
Ref Value 30.00 dBm

ol

#ideo BIW 24000 MHz'
Sweep 1.00ms (1001 pts)

Total Paveer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A6-14 of 38



samranas. FCC RF Test Report Report No. : FG482619J

B66_N41(70M)_CP-OFDM_64 B66_N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

Allen 2068 Tig. Froa Fun

Gate; O

M Gan Low

Ref Vialue 30.00 dBm

#Video BW 2.4000 MHZ' ) p 2 2 ) #ideo BIW 24000 MHz' i Span 140 MHz]
Sweep 1.00ms (1001 pts)

Occuied Bandw
Total Pover d : Tetal Pawer

Trane Power
xdB

CRYSEE

B66_N41(80M)_CP- B66_N41(80M) CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

KEYSIGHT it R G Aen 08 Tig-Froe Run
Couping DG ComCCor 4.1 Couplig OC Con Gatz 0
RT o oo o Freq Ref Int (S} v R one on. Auo ! W Gan Low

Ref Lyl Offsel 26.00 6B = RefLvl Offset 26.00 8
Ref Value 30.00 dBm Div 100 Rel Ve 30.00 dBm

#Video BW 27000 MHz' Span 160 MHz 2 2o BW 27000 MHZ' ) Span 160 MHz]
Sweep 1.00 ms (1001 pis) 2 Sweep 1.00ms (1001 pts)

wer

W Power

Sporton International Inc. (Kunshan) Page Number 1 A6-15 of 38
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G



samranas. FCC RF Test Report

Report No. : FG482619J

B66_N41(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#¥ideo BW 27000 Span 160 Mz
Sweep 1.00 ms (1001 pis)

B66_N41(90M) CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 3, ) Span 160 Mz
Sweep 1.00 ms (1001 pis)

Transmit Freq Eor
wioth

B66_N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Value 30.00 dBm

#ideo BIW 2.7000 MHz' ) Span 160 MHz]
Sweep 1.00ms (1001 pts)

B66_N41(90M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lvl Offset 26.00 48
Ref Value 30.00 dBm

#ideo BIV 3.0000 MHz' Span 180 MHz]
Sweep 1.00ms (100 pts)

Total Paveer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A6-16 of 38



SPORTON LAB.

FCC RF Test Report

Report No. : FG482619J

B66_N41(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW
KEYSIGHT It RF

#Video BW 3.0000 MHz'

B66_N41(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
e

Ref Ly Offset 26.00 4B
Ref Vialue 30.00 dBm

Center 2.5830 GHz #Video BW 3.0000 MHz'

n
0000 MHz Sweep 1.00 ms [

Cooupied Bandui
Total Power

1 pis)

B66_N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Tig. Froe Run

#Video BW 3.0000 MHz* Span 180 MHz

Sweep 1.00ms (100 pts)

B66_N41(100M) CP-OFDM_16
QAM_Outer_Full_Mid_CH
=l

KEYSIGHT 'ou

g Frea Fun

(Center 2.5930 GHz
#Res BWW 1.0000 MKz

#Video BW 3.0000 MHz* Span 200 MHz

Sweep 1.00ms (100 pts)

Total Paveer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G

Page Number 1 A6-17 of 38



samranas. FCC RF Test Report Report No. : FG482619J

B66_N41(100M)_CP-OFDM_64 B66_N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offsel 26.00 6B = b RefLvl Offset 26.00 8
Ref Value 30.00 dBm /Div 100 Rel Ve 30.00 dBm

[Center 2.5030 GHz #Video BW 3.0000 MHz' Span 200 MHz, (Center 2.5930 GHz #Video BW 3.0000 MHz* Span 200 MHz
#Res BIW 1.0000 MHz Sweep 1.00 ms (1001 pts) #Res BWW 1.0000 MKz Swaep 1,00 ms (100 pis)|

2 Matics v

Oooupied Bandwidth Qczupied Bandwidih

Total Paveer

Sporton International Inc. (Kunshan) Page Number 1 A6-18 of 38
TEL : +86-512-57900158
FCC ID : 2AFZZPN74G
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Conducted Spurious Emissions

B'ZIr?d (iﬁf) Ba?dgzi;jth Arfen (';Arf'g) Modulation RB Result Verdict
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph -
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph -
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 15 500700 2503.5 DFT-s-OFDM BPSK 1@0 see graph
41 30 15 500700 2503.5 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 15 500700 2503.5 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 15 500700 2503.5 DFT-s-OFDM QPSK 1@0 see graph -
41 30 15 500700 2503.5 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 15 500700 2503.5 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 15 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 15 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 15 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 15 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 15 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 15 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 15 536496 2682.48 DFT-s-OFDM BPSK 1@0 see graph -
41 30 15 536496 2682.48 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 15 536496 2682.48 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 15 536496 2682.48 DFT-s-OFDM QPSK 1@0 see graph
41 30 15 536496 2682.48 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 15 536496 2682.48 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
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samranas. FCC RF Test Report Report No. : FG482619J
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph -
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph -
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 100 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 1@0 see graph
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@0 see graph
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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Conducted Band Edge

B’;{Ed (iﬁf) Ba(r:\ﬁgzi?th Arfcn (zgg) Modulation RB Result Verdict
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 24@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 24@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@23 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@23 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 24@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 24@0 see graph PASS
41 30 15 500700 2503.5 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 15 500700 2503.5 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 15 500700 2503.5 DFT-s-OFDM BPSK 36@0 see graph PASS
41 30 15 500700 2503.5 DFT-s-OFDM QPSK 36@0 see graph PASS
41 30 15 536496 2682.48 DFT-s-OFDM BPSK 1@37 see graph PASS
41 30 15 536496 2682.48 DFT-s-OFDM QPSK 1@37 see graph PASS
41 30 15 536496 2682.48 DFT-s-OFDM BPSK 36@0 see graph PASS
41 30 15 536496 2682.48 DFT-s-OFDM QPSK 36@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 128@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 128@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@132 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@132 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 128@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 128@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 270@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 270@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 1@272 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@272 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 270@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 270@0 see graph PASS
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